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Plot 7-1236. ANTENNA 4A (PEAK & AVERAGE, CH.60, 802.11N, MCS7)
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Plot 7-1237. ANTENNA 4A (PEAK & AVERAGE, CH.64, 802.11N, MCS2)
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Plot 7-1238. ANTENNA 4A (PEAK & AVERAGE, CH.64, 802.11N, MCS4)
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Plot 7-1239. ANTENNA 4A (PEAK & AVERAGE, CH.64, 802.11N, MCS7)
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Plot 7-1240. ANTENNA 4A (PEAK & AVERAGE, CH.100, 802.11N,
MCS2)
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Plot 7-1243. ANTENNA 4A (PEAK & AVERAGE, CH.104, 802.11N,
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Plot 7-1244. ANTENNA 4A (PEAK & AVERAGE, CH.104, 802.11N,

Field Strength (dBuV/m)

MCS4)
pgele RBW:1MHZ  peak: 5468.50 MHz, 63.30 dBUV/m
Peak Trace i "
PASS Ay, Offser 15508 VOW: D IHZ  Avg: 5455.50 MHz, 48.38 dBpV/m
140 4
120
100
80 1 t
60 — 4 A \\
e e BT e O ol ]
40 I T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595

Frequency (MHz)

Plot 7-1245. ANTENNA 4A (PEAK & AVERAGE, CH.104, 802.11N,

Field Strength (dBuV/m)

PASS

Pévak Trace
Avg Offset: 15,508 YBW: 3 MHz
Pegk Qifset. 13.048 SWT: 1.0ms

MCS7)

RBW: 1MHZ  peak: 5460.00 MHz, 59.03 dBuV/m

Avg: 5455.50 MHz, 48.42 dBuV/m

140

120

100

80 1

60

- s

Lt o

40

5345

5370

5395

5420

5445 5470 5495
Frequency (MHz)

5520 5545 5570 5595

Plot 7-1246. ANTENNA 4A (PEAK & AVERAGE, CH.108, 802.11N,

MCS7)
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Plot 7-1247. ANTENNA 4A (PEAK, CH.136, 802.11N, MCS4)
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Plot 7-1248. ANTENNA 4A (PEAK, CH.136, 802.11N, MCS7)

Trace: M:axHoId REWE 1 MHz 5725.25 MHz
PASS giecerit, WBNOME 273 dpuvim

-
S
o

-
N
=3

8

Field Strength (dBuV/m)
-
o
o

60

Frequency (MHz)
Plot 7-1249. ANTENNA 4A (PEAK, CH.140, 802.11N, MCS2)
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Plot 7-1250. ANTENNA 4A (PEAK, CH.140, 802.11N, MCS4)
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Plot 7-1251. ANTENNA 4A (PEAK, CH.140, 802.11N, MCS7)
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Plot 7-1252. ANTENNA 4A (PEAK, CH.149, 802.11N, MCS2)

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-22.BCG

Test Dates: EUT Type:
11/28/2023 - 1/15/2024 Tablet Device

Page 436 of 577

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace: MaxHold

RBW: 1 MHz
Detector: PK VB
ffset: 12.8d|

: 3 MHz
WT: 1.0ms

5607.75 MHz
57.41 dBuV/m

PASS

-
N @ ¥ ° &
S & 6 © o

%ﬁ

Field Strength (dBuV/m)

o
=3

, B

50

5690 5725 5760 5865 5900

Frequency (MHz)
Plot 7-1253. ANTENNA 4A (PEAK, CH.149, 802.11N, MCS4)
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Plot 7-1254. ANTENNA 4A (PEAK, CH.149, 802.11N, MCS7)
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Plot 7-1255. ANTENNA 4A (PEAK, CH.165, 802.11N, MCS2)
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Plot 7-1256. ANTENNA 4A (PEAK, CH.165, 802.11N, MCS4)
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Plot 7-1257. ANTENNA 4A (PEAK, CH.165, 802.11N, MCS7)
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Plot 7-1258. ANTENNA 4A (PEAK & AVERAGE, CH.36, 802.11AX(SU),

MCS2)
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Plot 7-1261. ANTENNA 4A (PEAK & AVERAGE, CH.40, 802.11AX(SU),
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Plot 7-1262. ANTENNA 4A (PEAK & AVERAGE, CH.40, 802.11AX(SU),
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Plot 7-1263. ANTENNA 4A (PEAK & AVERAGE, CH.40, 802.11AX(SV),
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Plot 7-1264. ANTENNA 4A (PEAK & AVERAGE, CH.60, 802.11AX(SU),

MCS2) MCS4)
FCC ID: BCGA2837 MEASUREMENT REPORT Approved by
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
. Page 438 of 577
1C2311270068-22.BCG 11/28/2023 - 1/15/2024 Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

PASS

PFvak Trace VBW: 3 MHz
Avg. Offset: 16.3d8 :
Pegk Qffset: 13,648 SWT: 1.0ms

RBW: 1 MHz

Peak: 5350.00 MHz, 64.67 dBuV/m
Avg: 5350.50 MHz, 48.43 dBuV/m

PAS S Avo, Offect: 16.3d8 VBW: 3 MHz

RBW: 1MHz  peak: 5352 25 MHz, 65.85 dBUV/m

Pesk Oficet: 15.648 SWT: 1.0ms _ Avg: 5350.50 MHz, 50.89 dBuV/m

140 140 4
E 120 E104—
> >
= =
[} [}
= =
£ 100 2 100
(=3 (=3
] ]
£ s £ w0
o -]
© ©
& 60 L’v\._A iy 100 7 !"
s o T RN 17— I N i e I - (s
40 40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475 5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475

Plot 7-1265. ANTENNA 4A (PEAK & AVERAGE, CH.60, 802.11AX(SU),

Frequency (MHz)

Frequency (MHz)

Plot 7-1268. ANTENNA 4A (PEAK & AVERAGE, CH.64, 802.11AX(SU),

MCS11) MCS11)
plec RBW:1MHZ  peak: 5358.50 MHz, 62.65 dBuV/m pgelec RBW:1MHZ  peak: 5469.50 MHz, 63.41 dBUV/m
Peak Trace e ’ Peak Trace fo: g
PASS avg, offer 1508 VOWE S MHZ 500 5351.00 MHz, 50.88 dByV/m PASS & Qe 15208 VBW 3MHZ ) 5459.75 MHz, 49.06 dBV/m
140 4—=4
140 4
E E
s 120 > 120
> >
g g
= 100 £ 100
o o
c c
4 4
Z 80 » 80
z z
2 2
& 60 M T 604 "
RN (S—— e, T [NSERE ... G B eee) e— [ T DS e
40 40
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595

Plot 7-1266. ANTENNA 4A (PEAK & AVERAGE, CH.64, 802.11AX(SV),

Peak

PASS

i 16,008 VBW: 3 MHZ

Frequency (MHz)

MCS2)

RBW: 1 MHz

Peak: 5350.50 MHz, 65.16 dBuV/m

PASS

Frequency (MHz)

Plot 7-1269. ANTENNA 4A (PEAK & AVERAGE, CH.100, 802.11AX(SV),

MCS2)

RBW: 1 MHz

e L GBI NNz Peak: 5469.50 MHZ, 63.17 dBV/m

Peak

Avg, Ofset: 16.0d8 YRNE 3 M2 Ayg: 5350.00 MHz, 51.19 dBuV/m Avg, Ofset: 15,308 YRNE 3 M2 Avg: 5459.50 MHz, 48.44 dBRV/m
140 4——
140
Enof| E
S 3 120
@© @©
s s
2 100 £ 100
=3 =3
g g
g g
£ 80 3 80
o o
o o
T 60 L”"\k E 6o
ST R 1 ) ) | IS . B -~ [ [l
40 40 4
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
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Plot 7-1270. ANTENNA 4A (PEAK & AVERAGE, CH.100, 802.11AX(SU),
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Plot 7-1272. ANTENNA 4A (PEAK & AVERAGE, CH.104, 802.11AX(SU),
MCS2)
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Plot 7-1273. ANTENNA 4A (PEAK & AVERAGE, CH.104, 802.11AX(SU),
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Plot 7-1274. ANTENNA 4A (PEAK & AVERAGE, CH.104, 802.11AX(SU),
MCS11)
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Plot 7-1275. ANTENNA 4A (PEAK & AVERAGE, CH.108, 802.11AX(SU),
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Plot 7-1276. ANTENNA 4A (PEAK & AVERAGE, CH.108, 802.11AX(SU),
MCS11)
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Trace: M“axHoId RBWE 1 MHz 5841.25 MHz
PARS ooz, imicae 58.58 dBuV/m
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Plot 7-1277. ANTENNA 4A (PEAK, CH.136, 802.11AX(SU), MCS2)

Trace: MaxHold RBW: 1 MHz
PASS  opetector: P VBW: 3 MHz 5835.25 MHz
Offset: 15.8dB SWT: 1.0ms 58.69 dBuv/m
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Plot 7-1278. ANTENNA 4A (PEAK, CH.136, 802.11AX(SU), MCS4)

Trace: M:axHoId REWE 1 MHz 5726.50 MHz
PASS giecerit, WBWME 59755 deuvim

-
Y
o

-
~
o

@
1=

Field Strength (dBuV/m)
S
o

60

5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)

Plot 7-1279. ANTENNA 4A (PEAK, CH.136, 802.11AX(SU), MCS11)

Trace: M“axHoId RBWE 1 MHz 5725.25 MHz
PADS oo, imicae 61.98 dBV/m
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Plot 7-1280. ANTENNA 4A (PEAK, CH.140, 802.11AX(SU), MCS2)

Trace: Mt:xHoId REWE 1 MHz 5725.25 MHz
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Plot 7-1281. ANTENNA 4A (PEAK, CH.140, 802.11AX(SU), MCS4)

Trace: M:axHoId REWE 1 MHz 5726.00 MHz
PASS gieceri, WBWME: 85355 deuvim
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Plot 7-1282. ANTENNA 4A (PEAK, CH.140, 802.11AX(SU), MCS11)
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Plot 7-1283. ANTENNA 4A (PEAK, CH.149, 802.11AX(SU), MCS2)

Trace: Mt:xHoId REWE 1 MHz 5567.50 MHz
PADS o, jpiik: 57.29 dBuV/m
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Plot 7-1284. ANTENNA 4A (PEAK, CH.149, 802.11AX(SU), MCS4)

Trace: M:axHoId REWE 1 MHz 5620.35 MHz
PASS gieceri, WWM: 5756 deuvim
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Plot 7-1285. ANTENNA 4A (PEAK, CH.149, 802.11AX(SU), MCS11)

Trace: M“axHoId RBWE 1 MHz 5966.55 MHz
PASS gisor, WSO  Se3i dsuvim
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Plot 7-1286. ANTENNA 4A (PEAK, CH.165, 802.11AX(SU), MCS2)

Trace: Mt:xHoId REWE 1 MHz 5925.60 MHz
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Plot 7-1287. ANTENNA 4A (PEAK, CH.165, 802.11AX(SU), MCS4)

Trace: M:axHoId REWE 1 MHz 5988.60 MHz
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Plot 7-1288. ANTENNA 4A (PEAK, CH.165, 802.11AX(SU), MCS11)

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-22.BCG

Test Dates:
11/28/2023 - 1/15/2024

EUT Type:
Tablet Device

Page 442 of 577

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

7.6.13 Antenna 4a Radiated Band Edge Measurements (40MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9
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Plot 7-1289. ANTENNA 4A (PEAK & AVERAGE, CH.38, 802.11N, MCS2)

RBW: 1MHZ  peak: 5150.00 MHz, 63.31 dBuV/m
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Plot 7-1290. ANTENNA 4A (PEAK & AVERAGE, CH.38, 802.11N, MCS4)

PASS gekdes BEW:1Mbz  Peak: 5149.75 MHz, 67.72 dBuV/m
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Plot 7-1291. ANTENNA 4A (PEAK & AVERAGE, CH.38, 802.11N, MCS7)

RBW:1MHz  peak: 5147.00 MHz, 63.66 dBLV/m

Peak Trace o
PASS aug,Offset 12008 YRIE 3N Avg: 5150.00 MHz, 49.17 dBV/m

140

—
]
o

-
o
=3

@
S

Field Strength (dBuV/m)

J

404

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-1292. ANTENNA 4A (PEAK & AVERAGE, CH.46, 802.11N, MCS2)

: 3 MHz

PASS Peak Trace REW:1Mbz  Peak: 5145.00 MHz, 64.51 dBuV/m
19, Ofzet 12298 SWT: 1.oms_ Avg: 5146.75 MHz, 49.59 dBuV/m
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Plot 7-1293. ANTENNA 4A (PEAK & AVERAGE, CH.46, 802.11N, MCS4)

PASS gekdes BEW:1Mbz  Peak: 5149.25 MHz, 66.94 dBuV/m
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140

-
N
=3

o
o
1=

@
=]

Field Strength (dBuV/m)

M

Py
ISR SRS (R M

-3
o

40

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-1294. ANTENNA 4A (PEAK & AVERAGE, CH.46, 802.11N, MCS7)
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PASS &g RBW: 1tz peak: 5351.25 MHz, 59.49 dBuV/m

P43 e 1355 SWT: Toms _ Avg: 535125 MHz, 47.73 dBuV/m
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Plot 7-1295. ANTENNA 4A (PEAK & AVERAGE, CH.54, 802.11N, MCS2)

PASS &g BBW: 1tz peak: 5350.50 MHz, 62.06 dBuV/m
A9, Offser: 15998 SWT: 1.0ms__ Avg: 5350.50 MHz, 48.38 dBuV/m
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Plot 7-1296. ANTENNA 4A (PEAK & AVERAGE, CH.54, 802.11N, MCS4)

v RBW: 1MHZ  peak: 5356.50 MHz, 62.97 dBUV/m
Peak Trace fa v
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Plot 7-1297. ANTENNA 4A (PEAK & AVERAGE, CH.54, 802.11N, MCS7)

PASS & < oo RBW: 1 MHz  Peak: 5351.50 MHz, 63.10 dBUV/m

Pedk Offset: 13,648 SWT: 1.0ms _Avg: 5350.00 MHz, 50.34 dBpV/m
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Plot 7-1298. ANTENNA 4A (PEAK & AVERAGE, CH.62, 802.11N, MCS2)

RBW: 1MHz  peak: 5350.25 MHz, 63.28 dBuV/m
Peak Trace o ’
PASS Ay offset 15.9d8 VB3 MHZ )0 5350 75 MMz, 50.82 dBuV/m
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Plot 7-1299. ANTENNA 4A (PEAK & AVERAGE, CH.62, 802.11N, MCS4)

v RBW:1MHz  peak: 5350.25 MHz, 68.61 dBuV/m
Peak Trace fa ’
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Plot 7-1300. ANTENNA 4A (PEAK & AVERAGE, CH.62, 802.11N, MCS7)
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Plot 7-1301. ANTENNA 4A (PEAK & AVERAGE, CH.102, 802.11N, Plot 7-1304. ANTENNA 4A (PEAK & AVERAGE, CH.110, 802.11N,
MCS2) MCS2)
etnge e RBW: 1 MHz  peak: 5465.50 MHz, 63.43 dBuV/m o T RBW: 1 MHz  peak: 5466.25 MHz, 63.14 dBuV/m
PASS 55 g o0 Yol 3z L0025 Mtz 49,79 cBum PASS ji5 i vy Vo 2z 00 g5 55 Witz 48,51 dByv/m
140 4 140 4
E E
3 120 3 120
g g
= 100 £ 100
& 80 & 80
= 60 = 60
[ I I ) < g 5L
40 T 7 40 T T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595 5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz) Frequency (MHz)
Plot 7-1302. ANTENNA 4A (PEAK & AVERAGE, CH.102, 802.11N, Plot 7-1305. ANTENNA 4A (PEAK & AVERAGE, CH.110, 802.11N,
MCs4) MCS4)
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Plot 7-1303. ANTENNA 4A (PEAK & AVERAGE, CH.102, 802.11N, Plot 7-1306. ANTENNA 4A (PEAK & AVERAGE, CH.110, 802.11N,
MCS7) MCS7)
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s RBW: 1 MHz  peak: 5464.00 MHz, 59.60 dBuV/m Trace: MaxHold ~ RBW: 1 MHz 5648.00 MHz
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Plot 7-1307. ANTENNA 4A (PEAK & AVERAGE, CH.118, 802.11N, Plot 7-1310. ANTENNA 4A (PEAK, CH.151, 802.11N, MCS2)
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Plot 7-1308. ANTENNA 4A (PEAK, CH.134, 802.11N, MCS4)
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Plot 7-1309. ANTENNA 4A (PEAK, CH.134, 802.11N, MCS7)
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Plot 7-1313. ANTENNA 4A (PEAK, CH.159, 802.11N, MCS2)

Trace: MaxHold RBW: 1 MHz
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Offset: 13.6dB SWT: 1.0ms
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Plot 7-1314. ANTENNA 4A (PEAK, CH.159, 802.11N, MCS4)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 13.7dB SWT: 1.0ms
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Plot 7-1315. ANTENNA 4A (PEAK, CH.159, 802.11N, MCS7)
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Plot 7-1316. ANTENNA 4A (PEAK & AVERAGE, CH.38, 802.11AX(SU),
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Plot 7-1317. ANTENNA 4A (PEAK & AVERAGE, CH.38, 802.11AX(SV),
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Plot 7-1318. ANTENNA 4A (PEAK & AVERAGE, CH.38, 802.11AX(SU),
MCS11)
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PASS peak T RBW:1MHz  peak: 5145.00 MHz, 68.14 dBuV/m
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Plot 7-1319. ANTENNA 4A (PEAK & AVERAGE, CH.46, 802.11AX(SU),

MCS2)
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Plot 7-1320. ANTENNA 4A (PEAK & AVERAGE, CH.46, 802.11AX(SV),

MCS4)
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Plot 7-1321. ANTENNA 4A (PEAK & AVERAGE, CH.46, 802.11AX(SU),
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Plot 7-1322. ANTENNA 4A (PEAK & AVERAGE, CH.54, 802.11AX(SU),

MCS2)
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Plot 7-1323. ANTENNA 4A (PEAK & AVERAGE, CH.54, 802.11AX(SV),

MCS4)
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Plot 7-1324. ANTENNA 4A (PEAK & AVERAGE, CH.54, 802.11AX(SU),
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PASS Jia 5 150 YoW: 3 it
Pegk Qffset: 13,648 SWT: 1.0ms

Peak: 5353.25 MHz, 63.63 dBuV/m
Avg: 5351.00 MHz, 50.49 dBuV/m

PASS

PFvak Trace VBW: 3 MHz
Avg. Offset: 15.2d8 :
Pegk Qffset: 14,048 SWT: 1.0ms

RBW: 1MHz  peak: 5469.75 MHz, 63.11 dBuV/m

Avg: 5459.00 MHz, 49.45 dBuV/m
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Plot 7-1325. ANTENNA 4A (PEAK & AVERAGE, CH.62, 802.11AX(SU),
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Plot 7-1328. ANTENNA 4A (PEAK & AVERAGE, CH.102, 802.11AX(SV),

MCS2)
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X~ \

140 f—F
140 1
E 120 3
e S 120
[} [}
< 100 2
£ £ 100
o o
] ]
5 & & 80
z z
s ]
=) . S e
B =Y v —— 1 [
401 o, { 401
5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475 5345

Plot 7-1326. ANTENNA 4A (PEAK & AVERAGE, CH.62, 802.11AX(SV),
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Pévak Trace
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Plot 7-1329. ANTENNA 4A (PEAK & AVERAGE, CH.102, 802.11AX(SV),

MCS4)

RBW: 1MHZ  peak: 5469.75 MHz, 63.02 dBuV/m

Avg: 5430.25 MHz, 48.53 dBuV/m
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Plot 7-1327. ANTENNA 4A (PEAK & AVERAGE, CH.62, 802.11AX(SU),
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Plot 7-1330. ANTENNA 4A (PEAK & AVERAGE, CH.102, 802.11AX(SU),

MCS11)
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PASS &g RBW: 1tz peak: 5468.00 MHz, 63.22 dBuV/m
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Plot 7-1331. ANTENNA 4A (PEAK & AVERAGE, CH.110, 802.11AX(SU),
MCS2)

PASS Peak Trace REW:1MHz  Peak: 5463.25 MHz, 63.48 dBuV/m
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Plot 7-1332. ANTENNA 4A (PEAK & AVERAGE, CH.110, 802.11AX(SU),
MCS4)

PASS ki RBW: I MHz  Peak: 5469.50 MHz, 62.99 dBuV/m
Avg, Offset: 15.6d8 ST T.ome. Avg: 5445.25 MHz, 48.67 dBuV/m

140

-
~
o

-
o
=)

@
o

Field Strength (dBuV/m)

8
1

40
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)
Plot 7-1333. ANTENNA 4A (PEAK & AVERAGE, CH.110, 802.11AX(SU),
MCS11)
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Plot 7-1334. ANTENNA 4A (PEAK & AVERAGE, CH.118, 802.11AX(SU),
MCS4)
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Plot 7-1335. ANTENNA 4A (PEAK & AVERAGE, CH.118, 802.11AX(SU),
MCS11)

5820.00 MHz

PASS fmiesee i
: : 58.15 dBuV/m

Offset: 15.7dB SWT: 1.0ms

140

-
N
=3

@
S

Field Strength (dBuV/m)
-
o
o

60 Y

5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)

Plot 7-1336. ANTENNA 4A (PEAK, CH.126, 802.11AX(SU), MCS4)
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Trace: MaxHold RBW: 1 MHz
PASS petector: VBW: 3 MHz g;z{’dz dS MHz
Offset: 15.4dB SWT: 1.0ms . BuV/m
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Plot 7-1337. ANTENNA 4A (PEAK, CH.134, 802.11AX(SU), MCS4)

Trace: Mt:xHoId REWE 1 MHz 5725.75 MHz
PADS ooz, ipica: 63.44 dBuV/m
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Plot 7-1338. ANTENNA 4A (PEAK, CH.134, 802.11AX(SU), MCS11)
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Plot 7-1339. ANTENNA 4A (PEAK, CH.151, 802.11AX(SU), MCS2)
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Plot 7-1340. ANTENNA 4A (PEAK, CH.151, 802.11AX(SU), MCS4)
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Plot 7-1341. ANTENNA 4A (PEAK, CH.151, 802.11AX(SU), MCS11)
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Plot 7-1342. ANTENNA 4A (PEAK, CH.159, 802.11AX(SU), MCS2)
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Trace: Mt:xHoId REWE 1 MHz 6023.95 MHz
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7.6.14 Antenna 4a Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RBW: 1 MHz
VBW: 3 MHz

PAS S Avg, Offset: 12,108

Peak: 5149.00 MHz, 62.24 dBuV/m

PASS 5 i 15,000 VBW: 3 MHz

RBW: 1 MHz  peak: 5358.00 MHz, 62.65 dBuV/m

pug, Ofset: 12198 SwT: 1.oms  Avg: 5147.25 MHz, 51.01 dBpV/m pug, Offset: 12848 SWT: 1.oms _Avg: 5350.00 MHz, 51.17 dBpV/m
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Plot 7-1345. ANTENNA 4A (PEAK & AVERAGE, CH.42, 802.11AC, Plot 7-1348. ANTENNA 4A (PEAK & AVERAGE, CH.58, 802.11AC,
MCS2) MCS2)
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Plot 7-1346. ANTENNA 4A (PEAK & AVERAGE, CH.42, 802.11AC,

MCS4)
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Peak Trace

Peak: 5147.50 MHz, 66.48 dBuV/m
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Plot 7-1349. ANTENNA 4A (PEAK & AVERAGE, CH.58, 802.11AC,

MCS4)

Peak Trace RBW: 1 MHz  peak: 5352.25 MHz, 66.53 dBuV/m
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Plot 7-1347. ANTENNA 4A (PEAK & AVERAGE, CH.42, 802.11AC,

MCS9)
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Plot 7-1350. ANTENNA 4A (PEAK & AVERAGE, CH.58, 802.11AC,

MCSO9)

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
11/28/2023 - 1/15/2024

Test Report S/N:
1C2311270068-22.BCG

EUT Type:
Tablet Device

Page 453 of 577

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

PASS

Péva'x Trace VBW: 3 MHz
Avg. Offset: 15.2d8 :
Pegk Qffset: 13.048 SWT: 1.0ms

RBW: 1MHZ  peak: 5464.50 MHz, 62.35 dBuV/m

Avg: 5459.25 MHz, 50.92 dBuV/m
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Péva'x Trace VBW: 3 MHz
Avg. Offset: 15.2d8 :
Pegk Qffset: 14,048 SWT: 1.0ms

Peak: 5469.00 MHz, 60.14 dBuV/m
Avg: 5460.00 MHz, 48.91 dBuV/m
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Plot 7-1351. ANTENNA 4A (PEAK & AVERAGE, CH.106, 802.11AC,
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Plot 7-1354. ANTENNA 4A (PEAK & AVERAGE, CH.122, 802.11AC,

MCS2) MCS2)
e RBW: 1MHz  peak: 5468.00 MHz, 63.00 dBuV/m TrackiMaxtiol),  RBWVLMHz 5848.25 MHz
Peak Trace : A , 63. i 2 : 3
3 VBW: 3 MH. Detector: PK VBW: 3 MHz
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Plot 7-1352. ANTENNA 4A (PEAK & AVERAGE, CH.106, 802.11AC,
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Peak Trace
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Pegk Qffset. 13,348 SWT: 1.0ms
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Plot 7-1355. ANTENNA 4A (PEAK, CH.122, 802.11AC, MCS2)

Peak: 5466.00 MHz, 61.47 dBuV/m
Avg: 5457.50 MHz, 48.77 dBpV/m
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Plot 7-1353. ANTENNA 4A (PEAK & AVERAGE, CH.106, 802.11AC,
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Plot 7-1356. ANTENNA 4A (PEAK & AVERAGE, CH.122, 802.11AC,
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Trace: MaxHold  RBW: 1 MHz 5739.50 MHz Trace: MaxHold ~ RBW: 1 MHz 5638.90 MHz
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Plot 7-1358. ANTENNA 4A (PEAK & AVERAGE, CH.122, 802.11AC, Plot 7-1361. ANTENNA 4A (PEAK, CH.155, 802.11AC, MCS2)
MCS9)
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Plot 7-1359. ANTENNA 4A (PEAK, CH.122, 802.11AC, MCS9)
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Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 13.4dB SWT: 1.0ms
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Plot 7-1363. ANTENNA 4A (PEAK, CH.155, 802.11AC, MCS4)
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PASS

Péva'x Trace VBW: 3 MHz
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Avg: 5147.25 MHz, 51.11 dBuV/m

140

120

100

80

Field Strength (dBuV/m)

60

M 7

40

o e ¥

5025

5050

5075

5100

5125 5150 5175
Frequency (MHz)

5200 5225 5250 5275

Plot 7-1366. ANTENNA 4A (PEAK & AVERAGE, CH.42, 802.11AX(SU),

MCS2)
Trace: MaxHold RBW: 1 MHz
PAS S Detector: PK VBW: 3 MHz 234047.8(158"4\7/2
- Offset: 12.8dB SWT: 1.0ms . uv/im PASS et sl sgw; % Rﬂﬂi Peak: 5126.25 MHz, 61.63 dBuV/m
g, Ofizet 12398 SWT: 1.0ms _ Avg: 5149.00 MHz, 50.74 dBuV/m
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Plot 7-1364. ANTENNA 4A (PEAK, CH.155, 802.11AC, MCS9)
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Plot 7-1367. ANTENNA 4A (PEAK & AVERAGE, CH.42, 802.11AX(SV),
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MCS4)
Trace: MaxHold ~ RBW: 1 MH;
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Plot 7-1368. ANTENNA 4A (PEAK & AVERAGE, CH.42, 802.11AX(SU),

MCS11)
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RBW: 1 MHz  peak: 5366.00 MHz, 62.25 dBuV/m
Peak Trace fa .
PASS 555 6 1500 voW: 3 iz Avg: 5350.00 MHz, 51.30 dBuV/m
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Plot 7-1369. ANTENNA 4A (PEAK & AVERAGE, CH.58, 802.11AX(SU),
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Peak Trace fa .
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Plot 7-1370. ANTENNA 4A (PEAK & AVERAGE, CH.58, 802.11AX(SV),
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Plot 7-1372. ANTENNA 4A (PEAK & AVERAGE, CH.106, 802.11AX(SU),
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Plot 7-1373. ANTENNA 4A (PEAK & AVERAGE, CH.106, 802.11AX(SV),

MCS4) MCS4)
RBW: 1MHz  peak: 5350.50 MHz, 68.74 dBuV/m RBW: 1MHz  peak: 5469.50 MHz, 62.40 dBuV/m
Peak Trace fa . " . Peak Trace o .. "
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Plot 7-1371. ANTENNA 4A (PEAK & AVERAGE, CH.58, 802.11AX(SU),

Frequency (MHz)

MCS11)
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Plot 7-1374. ANTENNA 4A (PEAK & AVERAGE, CH.106, 802.11AX(SU),

MCS11)
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S+ RBW:1MHz  peak: 5464.25 MHz, 61.57 dBuV/m Trace: Maxtold ~ RBW: 1 MHz 5725.25 MHz
feak Trace, VBW: 3 MHz P = g i B Detector: PK VBW: 3 MHz &
PASS Avg, Offset: 15,308 (0T T ome AVg: 5455.25 MHz, 49.12 dBuV/m PASS Offset: 15,408 SWT: 1.0ms 58.30 dBpV/m
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Plot 7-1375. ANTENNA 4A (PEAK & AVERAGE, CH.122, 802.11AX(SV),

MCS2)
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Frequency (MHz)

Plot 7-1378. ANTENNA 4A (PEAK, CH.122, 802.11AX(SU), MCS4)

Average RBW: 1 MHz

ce : 5465. Hz, 63.
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Plot 7-1379. ANTENNA 4A (PEAK & AVERAGE, CH.122, 802.11AX(SV),

Plot 7-1376. ANTENNA 4A (PEAK, CH.122, 802.11AX(SU), MCS2)

MCS11)
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peak Trace : 5 , 63. i 2 : A
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Plot 7-1377. ANTENNA 4A (PEAK & AVERAGE, CH.122, 802.11AX(SU),

MCS4)

Frequency (MHz)

Plot 7-1380. ANTENNA 4A (PEAK, CH.122, 802.11AX(SU), MCS11)
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Trace: M“axHoId RBWE 1 MHz 5647.30 MHz
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Plot 7-1381. ANTENNA 4A (PEAK, CH.155, 802.11AX(SU), MCS2)
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Plot 7-1382. ANTENNA 4A (PEAK, CH.155, 802.11AX(SU), MCS2)
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Plot 7-1383. ANTENNA 4A (PEAK, CH.155, 802.11AX(SU), MCS4)
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Plot 7-1384. ANTENNA 4A (PEAK, CH.155, 802.11AX(SU), MCS4)
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PASS Zimept, MMM 6316 dBuvim
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Plot 7-1385. ANTENNA 4A (PEAK, CH.155, 802.11AX(SU), MCS11)
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Plot 7-1386. ANTENNA 4A (PEAK, CH.155, 802.11AX(SU), MCS11)
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7.6.15 Antenna 4a Radiated Band Edge Measurements (160MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

PASS sk Trace RBW: 1 MHz  peak: 5135.50 MHz, 61.85 dBuV/m
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Plot 7-1387. ANTENNA 4A (PEAK & AVERAGE, CH.50, 802.11AC,

MCS2)
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Plot 7-1388. ANTENNA 4A (PEAK & AVERAGE, CH.50, 802.11AC,

MCS2)
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Plot 7-1389. ANTENNA 4A (PEAK & AVERAGE, CH.50, 802.11AC,
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Plot 7-1390. ANTENNA 4A (PEAK & AVERAGE, CH.50, 802.11AC,

MCS4)
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Plot 7-1391. ANTENNA 4A (PEAK & AVERAGE, CH.50, 802.11AC,

MCS9)

RBW: 1 MHz :
RBW: 1MHz  peak: 5385.50 MHz, 65.12 dBuV/m
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Plot 7-1392. ANTENNA 4A (PEAK & AVERAGE, CH.50, 802.11AC,

MCS4) MCS9)
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e RBW: 1MHZ  peak: 5465.00 MHz, 63.06 dBuV/m Trace: Maxtlold,  REW.1 Wiz 5725.75 MHz
feak Trace, VBW: 3 MH; ¢ Detector: PK VBW: 3 MH.
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Peak Trace o ’
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Pegk Qffset: 11,948 SWT: 1.0ms

PASS
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7.6.16 Antenna 2a Radiated Band Edge Measurements (20MHz BW)
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Plot 7-1412. ANTENNA 2A (PEAK & AVERAGE, CH.36, 802.11N, MCS4)
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Plot 7-1415. ANTENNA 2A (PEAK & AVERAGE, CH.40, 802.11N, MCS4)

PASS e dioce BBW:1MHz  Peak: 5149.50 MHz, 66.05 dBuV/m
Avg, Offset: 12.3d8 ST § ome Avg: 5150.00 MHz, 48.99 dBuV/m

140

120

100

80

60 LJ

Field Strength (dBuV/m)

01"

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-1416. ANTENNA 2A (PEAK & AVERAGE, CH.40, 802.11N, MCS7)
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Plot 7-1418. ANTENNA 2A (PEAK & AVERAGE, CH.60, 802.11N, MCS7)
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Plot 7-1419. ANTENNA 2A (PEAK & AVERAGE, CH.64, 802.11N, MCS2)
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Plot 7-1420. ANTENNA 2A (PEAK & AVERAGE, CH.64, 802.11N, MCS4)
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